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Material Test Report No: 65471 CH.21G.0012
Article/Color: Leder 3503 P/N:
Description: Thickness (mm): 1.7
' Echtleder 100 % ) -
Composition:
Customer: Ludwig G. Mannhalter Lederservice 3003657 Test Date: 18.08.2016
Customer PO No:  Brandprifauftrag 10.08.2016 32848 Tested By: Nina Christen

Test Method

Test Requirements

FAR 25.853 (a), Appendix F, Part | (a) (1), Amdt. 25/ 116 FAR 25.853 (a), Appendix F, Part |, (a) (1) (ii), Amdt. 25 - 116
CS 25.853 (a), Appendix F, Part | (a) (1), Amdt. 18 CS 25.853 (a), Appendix F, Part I, (a) (1) (ii), Amdt. 18 N

Flame Ignition Material Extinguishing Time Burn Length Drip Extinguishing Time

temperature Time Position Max. Max. Max.

>843°C 12 Seconds Vertical 15 Seconds 203 mm (8 inches) 5 Seconds

Test Results
- Extinguishing Burn Drip, | Remarks
Sample Hos Time Length Extinguishing,
(Seconds) (mm) Time (Seconds)

SAMPLE 1 0,0 10 0,0 no drips
SAMPLE 2 24,8 25 0,0 no drips
SAMPLE 3 2,4 10 0,0 no drips
AVERAGE 9,1 15 0,0

Test results comply with the requirements of FAR/CS 25.853 Appendix F, Part I, (Amdit. listed above) @ yes=0 / no=N

Lantal Textiles AG certifies that the above mentioned material has been tested in accordance with the terms of the order.
(Unless otherwise stated it is to the specification quoted hereon).

Langenthal 19.

08.2016

Signature: \\&_ CN\\/_\

N. Christen, Lantal Textiles AG



